

TEST REPORT

Report No. : HS-07-07944X

Page : 1 of 1

Date : October 02, 2007

CLIENT: LAMENTERPRISE CO.,
 CARGO: EXPANDABLE BATON MTD-26H(Material:#4140)
 DATE OF APPLICATION: September 20, 2007
 DATE OF TEST: September 20, 2007~ October 02, 2007
 TEST METHOD: ASTM E18 , Bend Test(See The Sample Card)
 NOTE: The information mentioned in the above section is provided by testing (Exclude tested date)

TEST RESULTS :

TEST SAMPLE	Hardness(Head)	Hardness(Middle)	Hardness(Rear)
	HRC	HRC	HRC
EXPANDABLE BATON MTD-26H(Material:#4140)	45	48	47

TEST SAMPLE	Bend Load
	kgf
EXPANDABLE BATON MTD-26H(Material:#4140)	1707

コピー及び転載禁止

輸入発売元

ラムエンタープライズ株式会社



The value of required specifications are for reference only.
 Conformity judgement is the Applicant's final verdict.

Roy Tong
 Signed for and on behalf of
 SGS TAIWAN Ltd.

TW 4440081

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law. 此報告係根據本公司訂定之通用服務條款所製作發給，請注意此條款列明於背面，亦可在www.sgs.com中查閱。將本公司之認證、免責、管轄權地明確範圍之，除非另有說明，此報告時無任何關於所檢之樣品負責。本報告未經本公司書面許可，不可部分複製，對本報告內容或外觀之任何未經授權之變更、偽造、篡改等舉動，違犯者將會被依法追究。